No. 8

BHEs BRES 5 & # IR A %
Ref No| Parts No Parts Name Q'ty | Standard Remarks
RK¥F v b GB)
8- 1 337-601-100-0] BONNET COMP 1 No. 1~ 7800
K E oy b ()
8- 1la 337-601-100-1 BONNET COMP 1 No. 7801 ~20000
) Kriy b (58)
8- 1b 337-601-100-2| BONNET COMP 1 No. 20001 ~
AAdy Frxvry=-27
8- 2 337-901-002-0| MARK, main charge 1
Ay Frvy=—2 w o A
8- 2-1 337-951-002-0| MARK, main change 1 For Export
PRIy b
8- 3 X29120-20004 RIVET 2 20 x4
7arh¥yr-—<-—7
8- 4 337-901-006-0 MARK, front gear 1
¥4 V= -2 (E)
8- 5 337-901-008-0 MARK, side (L. H) 1
F4R==2 ()
8- 6 337-901-009-0 MARK, side (R.H) 1
RE - Py
8- 17 317-901-005-0 NUT, speed 10
Y3y
8- 8 337-601-200-0 BONNET GRIP CBMP 1
E®M i 2 &
8- 9 X171020-00060 RING, snap (E-type) 1 6¢
4 &
8-10 325-601-005-0 WASHER 1
7 4 % ik A T a4
8-11 337-601-003-0 RUBBER, wire lock 1
K R v b T
8-12 337-601-001-0 RUBBER, bonnet 2
R Ay FREND
8-13 337-601-005-0 BOLT, stud 2 8¢
BALgEs
8-14 X41316-00080 WASHER 2 M3
BSFy b (B
8-15 X32016-00080 NUT, slotted 2 M8
: 4 ¥
8-16 X50015-20018 PIN, cotter 2 29 x20
K~ 3y PSR T 4
8-17 337-601-004-0 RUBBER, bonnet bracket 1 No. 1~ 500
Koy b BAR T &y v 7
8-18 337-601-002-0 CAP, rubber 1 No.1~500
K X 9y b EAR S
8-19 337-601-006-0 RUBBER, bonnet bracket 1 No. 501~
JaIn R (58)
8-20 337-606-100-0 FUEL TANK COMP 1 No. 1~ 4000
ZaZn B2 (58)
8-20a 337-606-100-1 FUEL TANK COMP 1 No. 4001~
Ta TN R D Fey7 (58)
8-21 337-606-200-0 FUEL TANK CAP COMP 1
eyl agy b
8-22 337-606-001-0 GROMMET cap 1 No. 1~ 4000
A bL— ﬁ-:r/;i% .
8-23. 337-606-002-0 STRAINER 1 No. 1~ 4000
Xbv—Fas i
8-23a 337-606-002-1 STRAINER 1 No.4001~
1?“&[5]73»7%/\'7#7
8-24 310-216-011-0 PACKING, steering clutch 1 No. I'~ 167
#BmE Yy BK LB
8-25 325-216-007-0 BOLT, steering pin 1 No.1~ 167
LI AE B de
8-26 337-606-003-0 DUMPER, tank 2 No. 1~ 4000
KL v goy vy (A)
8-217 337-606-004-0 WASHER, dumper (A) 6 No. 1~ 4000
&z I ] +
8-27a 337-606-004-0 WASHER dumper (A) 8 No. 4001~

— 26—



No. 8

RHEES HHE S i i = HE R - | z
Ref No. Parts No Parts Name Q'ty| Standard Remarks
£ ¥ X9y vy (B)
8-28 337-606-007-0 WASHER, dumper (B) 2 No. 1 ~4000
B5 pis = A
8-29 337-606-005-0 RUBBER, water proof 1
MR FEL
8-30 X20126-08105 BOLT 1 M8 x105
BhgEs
8-31 X41310-00080 WASHEIS 1 M8
-3 * B &
8-32 X40116-00080 WASHER, spring 1 M8
NEFo b e
8-33 X30026-00080 NUT 1 M8
= — N 7 (A)
8-34 337-606-010-0 PIPE, vinyl (A) 1 1.=180
E¥=— 4 7(B)
8-35 337-606-011-0 PIPE, vinyl (B) 1 L.=130
E= - g7 (C)
8-36 337-606-019-0 PIPE, vinyl (C) 1 L=160
N4 T RFYTY s
8-37 317-606-010-0 RING, pipe snap 5
APV—F RF -
8-38 337-606-012-0 STAY, strainer 1
HY > R b v = (#)
8- 0-1 337-600-051-0 GASOLINE STRAINER ASS'Y 1
L B
8-39 337-606-013-0 « METAL 1
Y 7R w ¥
8-40 337-606-014-0 -PACKING cup 1
By
8-41 337-606-015-0 «CUP 1
T7 by b
8-42 337-606-016-0 «QUTLET 1 No. 1~ 7800
Ay b
8-43 337-606-017-0 « INLET 1 No. 1 ~7800
HY Y =P Vv-F KK
8-44 337-606-018-0 - BODY, gasoline strainer 1 No. 1~ 17800
AU = bv-F k&
8-44a 337-606-020-0 « BODY, gasoline strainer 1 No. 7801~
Fap 7"
8-45 337-606-021-0 « CAP 1
7 o= 0 A s - K xR (5E)
8-46 337-611-200-0 PULLEY COVER SUPPORTER 1 No, 1~1000
PR B AL COMF
f-47 X20126-08020 BO LT 2 M8 x20
PRy 3 ,\E ﬁ
8-48 X40116-00080 WASHER, spring 2 M8
IAF RS
8-49 X41116-00080 WASHER 2 M8
3 -3 % ) ﬁ
8-50 X40116-00080 WASHER, spring 2 M8
# K A b
8-51 X27015-008186 BOLT, wing 2 M8 x186 No. 1~ 1000
7= 0 h ot~ (32)
8-52 337-611-100-0 PULLEY COVER COMP 1 No, 1~4000
AR B P2 g (52)
8-52a 337-611-100-1 PULLEY COVER COMP 1 No. 4001~ 7800
7 B P2 S (58)
8-52b 337-611-100-2 PULLEY COVER COMP 1 No. 7801~
F a3 -2 =2
8-53 337-902-003-0 MARK, choke 1
i/ = A
8-54 337-606-006-0 RUBBER, buffer 2
7 = U g — % TR ()
8-55 337-611-200-0 PULLEY COVER SUPPORTER 1 No. 1001~ 7800
COMP

-2




No..

REES B LK FS B ) % k] B MR =z
Ref No| Parts No Parts Name Q'ty | Standard Remarks
e + v b
8-56 X37016-00080 NUT, wing 2 M8 No. 1001~
7= 0 h s = (F) I
8-57 337-661-100-0| PULLEY COVER COMP 1 For Export
Fa-7 =—-2 w WM B
8-58 337-952-002-0 MARK, choke 1 For Export
IHFREE B oM B
8-59 X41116-00080 WASHER 2 M8 For Export
: T - W ot B
8-60 X40116-00080 WASHER, spring 2 M8 For Export
v P17 W oHm M
8-61 X37016-00080 NUT, wing 2 M8 For Export
L A & B 8 & 4
8-62 337-601-067-0 RUBBER, tool box buffer 2 No. 7801 ~
AV FavIw—7 73 ¥ <A
8- 2-2 337-953-002-0{ MARK, main change 1 For France
AINEH Y=y b 7 5 ¥ x[AH
8- 3 X29120-20004 RIVET 92 For France
: Fa-2=—2 7 7 v *[EH
8-58-1 337-954-001-0| MARK, choke For France

~28—



7 x ¥ K
FENDER

-929—



No. 9

RUEES HHRES i &h £ B R % fi§ =z
Ref No| Parts No Parts Name Q'ty | Standard Remarks
7 x 7K (%)
9- 1 337-616-100-0 FENDER COMP 1 No. 1~ 4000
7 x¥ £ ()
9- la 337-616-100-1 FENDER COMP 1 No. 4001~
SEF AR
9- 2 X20126-08065 BOLT 1 M8x85
Uy Bl
9- 3 X20126-08075 BOLT 1 M8 x175 No. 1~4000
AR FEE
9- 4 X41116-00080 WASHER 2 M8 No. 1~4000
AR RESE
9- 4a | X41116-00080 WASHER 1 M8 No. 4001~
-3 + F& &
9- 5 X40116-00080 WASHER, spring 2 M8 No.1~4000
T - T
9- 5a | X40116-00080 WASHER, spring 1 M8 No. 4001~
~ABFy b
9- 6 X30026-00080 NUT 2 M8 No.1~4000
AEFy b
9- B8a | X30026-00080 NUT 1 M8 No. 4001~
g/ B 7 2 v (K
9- 7 325-616-001-0 FENDER, auxiliary (L.H) 1
# B =z ¥ £ (B)
9- 8 325-616-002-0 FENDER auxiliary (R. H) 1
NE AL
9- 9 X20026-06010 BOLT 6 M6 x10
23 2 m ﬁ
9-10 X40126-00060 WASHER, spring 6 M6
IHF RS
9-11 X41116-00060 WASHER 5 M6
B B = &« K (K>
9-12 325-616-003-0 PILATE, fender rubber (L, H) 1
T’ & T A K CH)
9-13 325-616-004-0 PLATE, fender rubber (R.H) 1
B ®" Ok ®
9-14 325-616-005-0 CLAMP, fender rubber plate 2 No. 1~ 17000
BB T oW ik & B EE (R
9-15 325-616-200-0 FENDER RUBBER PLATE 2
CLAMP WASHER COMP
bR A
9-16 X10016-60012 SCREW 4 M6»12 No.1~17000
i & ¥
9-16a X10016-50012 SCREW 4 M5x12 No. 7001~
-2 * A &
9-17 X40126-00060 WASHER, spring 4 M6 No.1~1000
BB = 4|\ o ()R
9-18 325-616-300-0 FENDER RUBBER PLATE 1 No. 1~17001
RETAINER (L. H) COMP
BB a|AE L ()G
9-19 325-616-400-0 FENDER RUBBER PLATE 1 No. 1~ 7000
RIHHQNER(R.H)COMP
G0 O
9-20 X10316-60015 SCREW 6 M6 %15 No. 1~ 7000
REBFy b
9-21 X30026-00060 NUT 6 M6
& B A R O® (E)
9-22 325-616-006-0 PLATE, fender rubber seat 1
(L.H)
®’ B % | (A
9-23 325-616-007-0 PLATE, fender rubber seat 1
(R. H)
‘B = 24K B 7 v 7
9-24 302-721-002-0 HOOK, fender rubber plate 2 No. 7001~
Ayt
9-25 X20026-06015 BOLT 6 M6 x15 No. 7001~

—~30—



NY PN TV - A

10
10

No.
Fig,

i \\\\ .
77/
//l“\,\“ \mm\ \o

7
A

|

AWMWZQ,N

-31-



o~ Y P Zv— A
HANDLE FRAME

10
10

No,
Fig.

==
==

—-32-



.

No. 10
RHEES B 2 EF S 2B & ) BE A % i =z
Ref No. Parts No. Parts Name Q'ty | Standard Remarks
N P Tr-a (52) - ‘
10- 1 337-301-100-0 HANDLE FRAME COMP 1 No. 1~ 1500
N M Zv-a (58)
10- 1a 337-301-100-1 HANDLE FRAME COMP 1 No. 1501~ 4000
Ny P o guv-—a ()
10- 1b 337-301-100-2 HANDLE FRAME COMP 1 No. 4001~ 20000
i A =F AN
10~ 2 X20126-12032 BOLT . 2 M12x32 No. 1~ 1500
MY RBELE
10- 2a | X20126-12028 BOLT 2 M12x28 No. 1501~
NEFy b (3F)
10- 3 X30226-00120 NUT - . 2 M12
MR R
10- 4 X20126-10120 BOLT 2 M10x120
: s3 * B &
10- 5 X40126-00100 WASHER, spring 2 M10
’ ABEFy b
10- 6 X30026-00100 NUT 2 M10
N N7 V- A HES (58
10- 7 337-301-400-0 HANDLE FRAME WASHER 4 No. 1~4000
FAR N o VA COMP
10- 8 337-301-001-0 PIPE, handle 2 No. 1~ 4000
FA A S A
10- 8a 337-301-001-1 PIPE, handle 2 No. 4001~
Ny FiB D
10- 9 310-311-001-0 GRIP, handle 2 No. 1 ~4000
EAN R N ”E b
10- 9a 326-311-005-0 GRIP, handle 2 No. 4001~
N FAT V- AT A Fy T
10-10 337-301-002-0 CAP, handle frame rubber 1
) /\_‘/!\‘}V}\‘/f7'#l
10-11 526-311-004-0 RETAINER, handle pipe 2
75 r oy b (B (R
10-12 337-301-200-0 BRACKET (UPPER) COMP 1 No. 1~4000
5oy b (E) (58
10-12a 337-301-200-1 BRACKET (UPPER) COMP 1 No. 4001~
772y b (F) ()
10-13 337-301-300-0 BRACKET (LOWER) COMP 1 No.1~20000
75 v b T)(’:’)
10-13a 337-301-300-1 BRACKET (LOWER) COMP 1 No. 20001~
TSy Mh -
10-14 337-301-005-0 COLLAR, bracket 1
NN T T oy VHY A
10-15 337-301-006-0 SHIM, handle bracket 3 t=0.5
SN MRSy PEHY A (B)
10-15-1 337-301-007-0 SHIM, handle bracket (B) 3 |t=1.0
NS R b
10-186 X20126-18105 BOLT 1 M18x105
P > B & (S=40)
10-17 X40126-00180 WASHER, spring 1 M18
UN 728 EA
10-18 X20126-12063 BOLT 1 M12x65
INER B R
10-19 X20126-12071 BOLT 1 M12x70
o3 F = &
10-20 X40126-00120 WASHER, spring 2 M12
AEF b
10-21 X30020-00120 NUT 2 Mi12
B HE < - 7
10-22 337-901-001-0 MARK, tractor type 1
AN 75 R R T
10-23 X29120-20005 RIVET 2 2¢ x5
‘ HABESK T
10-24 329-901-002-0 PLATE, licence 1
PN YRy b
10-25 X29120-20005 RIVET 2 29 x5

—33—




RHEES B AR E S &8 & £ 8| R ® | =
Ref No Parts No. Parts Name Q' ty | Standard Remarks
NEEREDHEREE
10-26 326-901-007-0| PLATE, licence 1
INEH Uy b
10-27 | X29120-20005 RIVET 7 2 2¢ x5
AA¥ 259 F =-2 (A)
10-28 337-901-003-0{ MARK, main clutch (A) 1 No.1~1000
WAL U=y b
10-29 | X29120-20004 RIVET 2 2¢ x4 No. 1~1000
A1 759y F =~2(B)
10-30 337-901-004-0 MARK, main clutch (B) 1 No. 1 ~1000
AR Yy b
10-31 | X29120-20004 RIVET 2 29 x4 No. 1~1000
A 259 F = —-27
10-32 337-901-007-0 MARK, main clutch 1 No. 1001 ~20000
A4 Ty F=—2
10-32a 337-901-010-0| MARK, main clutch 1 No. 20001 ~
AN, Uy b
10-33 | X29120-20004 RIVET 2 2¢ x4 ‘No, 1001 ~
) - F B G
10-34 337-600-052-0| LEAD WIRE ASS'Y. 1
959 ~v V3 7 (#)
10- 0-1; 337-600-053-0 95¢ HEAD LAMP ASS'Y 1 No. 1~ 3000
vy ¥ 7 ¥ 7 OB B
10-35 337-621-001-0 oFRAME head lamp front 1 A
Ny NI T 5T 27y
10-36 337-621-002-0 *SPRING, head lamp clamp 3
~y MIFryTvex
10-37 337-621-003-0 *LENS, head lamp 1
Ny NS TRy %
10-38 337-621-004-0 *GASKET, head lamp 1
Ny M7 BR
10-39 337-621-005-0 eBULB, head lamp 1
~y FIryITREE (B
10-40 337-621-006-0 *HEAD LAMP REFLECTOR 1 A
COMP
N~y M5 vT 24y F (5)
10-41 337-621-007-0 *HEAD LAMP SWITCH COMP 1 A
, ~Ny NI T K K (58
10-42 337-621-008-0 «HEAD LAMP BODY COMP 1 A
Ny NS sagy b
10-43 337-621-009-0 *GROMMET, head lamp 1
~Ny NIy TREMAKE L D
10-44 337-621-010-0 *BOLT, head lamp clamping 1
. ~ vy VI T EEE
10-45 337-621-011-0 *WASHER, head lamp box 1
AR AR I - B PN
10-46 337-621-012-0 -RUBBER head lamp buffer 1
"B &
10-47 337-621-013-0 -WASHER head lamp (A) 1
YIS vy 7T B & (B)
10-48 337-621-014-0 -WASHER head lamp (B) 1
B A F b :
10-49 | X32015-00080 *NUT, slotted 1 M8
() ¥
10-50 |X50015-20018 « PIN, cotter 1 2¢ x18
~v NI 7 () 1
10- 0-2| 337-600-053-0| HEAD LAMP ASS'Y 1 3 3 " No. 3001~
vy M7 v 7O R
10-51 337-621-015-0 FRAME head lamp front 1 A
~Ny NS 7 250727 vy
10-52 337-621-016-0 *SPRING, head lamp clamp 3
~Ny M Sy vex
10-53 329-621-002-0 *LLENS, head lamp 1
~y M5 YT, %
10-54 329-621-003-0 *GASKET, head lamp 1

~ 34—



No. 10

REES & FS 2 Gk 2} mE| R B W 1
Ref No| Parts No Parts Name Q'ty | Standard Remarks
~y F3 7B K
10-55 329-621-001-0 +BULB, head lamp 1
~y VM7 T RHEHE G
10-56 337-621-017-0 *HEAD LAMP REFLECTOR 1 A
COMP
~y P IS Ay F AR A
10-57 337-621-018-0 *HEAD LAMP SWITCH COMP 1
~y F7 7 K & ()
10-58 337-621-019-0 -HEAD LAMP BODY COMP 1 TaN
~y M5 T Su Rty b
10-59 337-621-020-0 «GROMMET, head lamp 1
~y VS vy TIEMAEL
10-60 337-621-010-0 «BOLT, head lamp clamping 1
~ vy ¥ 3 v 7 HEEE
10-61 337-621-021-0 +-WASHER, head lamp box 1
~ v VM F ¥ ITHE T A
10-62 337-621-022-0 «RUBBER, head lamp buffer 1
~y VM3 TEE (A
10-63 337-621-023-0 +WASHER, head lamp (A) 1
’ ~y V¥ v T EEE (B)
10-64 337-621-014-0 +WASHER, head lamp (B) 1
WSy b
10-65 | X32015-00080 -NIFI‘, slotted 1 [ M8
# v
10-66 | X50015-20180 «PIN, cotter 1 2¢ x8
BLES
10-67 | X41315-00100 WASHER 4 | M10 No. 1501~
Ny P4 T (E)
10-68 337-311-001-0| PIPE, handle (L.H) 1 %No, 1~ 4000
NP5 T (E)
10-68a 337-311-004-0| PIPE, handle (L, H) 1 #*No. 4001~
Sy P AAT R ()
10-69 337-311-100-0| HANDLE PIPE (R.H) COMP 1 wWNo. 1+ 4000
Ny R ST R (R)
10-69a 337-311-200-0| HANDLE PIPE (R.H) COMP 1 %No. 4001~
N PSS a oy b
10-70 337-311-002-0| GROMMET, handle 1 ¥ No. 1~ 4000
N Frsa toy b
10-70a 337-311-005-0| GROMMET, handle 1 ¥ No. 4001~
v (8¢ x25)
10-71 337-311-003-0| PIN (8¢ x25) 1 ¥ No, 1~ 4000
[P N VAT B T
10-72 326-311-004-0| RETAINER, handle pipe 2 wNo, 1~ 1000
For VAL y AN
10-73 337-301-004-0| STOPPER, change 1 No. 13681~ 20000
N VR F 2 v I=—2D
10-74 337-902-005-0| MARK, change 1 No. 13681~ 20000
A by T KR (ﬁjg
10-75 337-600-054-0 STOP BUTTON ASS'Y 1 W
A I
10-76 | X10016-30012 SCREW 1 | M3x12 ¢
ELR
10-77 | X30026-00030 NUT 1 | M3 e
g F =7
10-78 331-952-007-0 MARK switch 1 e
NP7 v —a (7
10-79 337-301-100-3}| HANDLE FRAME COMP 1 No. 20001~
54 b RF—
10-80 337-621-024-0| STAY, light 2 W
Rq T
10-81 337-621-026-0| PIPE 1
AEFy b
10-82 | X30026-00080 NUT : 1 | M8
AR S -
10-83 | X40126-00080 WASHER, spring 1 | M8

—35—



No. 10

REES| M & FS B i £ H#| R B =z
Ref No| Parts No. Parts Name Q'ty | Standard Remarks
Ay Ratid
10-84 X20126-08025 BOLT 1 M8x25 w
) — r @
10-85 337-621-025-0 WIRE, lead 1 w
A A B
10-86 |X40116-00080 WASHER, spring 1 M8 *

AL ANy VI 7 (M) 750171 —100—0 $BAFaJEE, COBFL -1 7337 —621 — 026 — 0 AB Tt
Head lamp for combine (750-171-100-0) ia optional, Pipe (337-621-026-0) is not —36—
necessitated.



avihba-—-n b R
CONTROL LEVER

37—



No. 11

RHES B8 E S i & & mE| B | W %
Ref. No. Parts No. Parts Name Q' ty | Standard Remarks
AA Y2 Ty F v~ (5)
11- 1 337-401-100-0 MAIN CLUTCH LEVER COMP 1 No. 1~ 25000
A A Y I T 9 F Vv~ (5)
11- 1a 337-401-100-1 MAIN CLUTCH LEVER COMP 1 No. 25001~
72 7y FVva-—#D
11- 2 306-401-003-0 GRIP, clutch lever 1 No. 1~25000
AAEFy b (3F)
1i- 3 X30225-00080 NUT 1 M8 No. 1~25000
AA v D 9 —& (F) (58)
11- 4 | 337-201-200-0| MAIN CLu%Ca Arn (E BT 1
BALES QMP
11- 5 X41310-00080 WASHER 1 M8
& ¥
11- 8 X50015-16012 PIN, cotter 1 1.6¢9x12
A 25 9 F T-n (K (5)
11- 7 337-401-300-0 MAIN CLUTCH ARM (R.H) 1
BRAxEs COMP
11i- 8 X41310-00080 WASHER 1 M8
EA) =
11- 9 X50015-16012 PIN, cotter 1 1.6¢x12
7 4 ¥ 5 & ()
11-10 337-401-600-0 WIRE TRIGGER COMP ' 2 ;
2A Y75y FERE Fiﬁorg(o?t
11-11 337-401-002-0| RIN, main clutch point 1 b
No. 20001~ =¥
. IHNFRIEE
11-12 X41125-00120 WASHER 1 M12
g e
11-13 X50015-20018 PIN, cotter 1 2¢ x18
A 275y Frus- A S BGE)
11-14 337-401-700-0 MAIN CLUTCH LEVER FIX- 1
TURE COMP
A7 Ty Frvas- A& ARG
11-14a 337-401-007-0 MAIN CLUTCH LEVER FIX- 1 O
AP TURE COMP
11-15 X41116-00080 WASHER 1 M8
,< > B &
11-16 X40126-00080 WASHER, spring 1 M8
ARAFy b
11-17 X30026-00080 NUT 1 M8
A4 259 F U4y ()
- 11-18 337-401-004-0 MAIN CLUTCH WIRE ASS'Y 2 No. 1~ 1500
A A Vﬂ'?-y?’-xft}/ﬂ‘
11-19 337-401-006-0 SPRING, main clutch 2
Aa oy b g4y —K
% 11-20 326-402-001-0 THROTTLE WIRE SET 1
: 7 A XHE T AR
11-21 337-402-001-0 BAND, wire retainer rubber 2
2 M 7 Voot~ — K
11- 01 317-400-053-0 STEERING CLUTCH LEVER 1 No. 1~ 4000
UNIT
Y4 27y FU— ()
11-22 317-406-007-0 + LEVER, side clutch (L. H) 1
LT BT &
11-23 317-406-008-0 e BAND, clamping 1
A F Y [
11-24 X10015-60023 * SCREW 2 M6x%x23
BEZ Iy FRay prrLe—sk
11- 0-2 317-400-054-0 STEERING CLUTCH THROT- 1 No. 1~ 4000

TLE LEVER UNIT
FAVI 5y FUs— ()

11-25 317-406-014-0| LEVER, side clutch (R. H) 1
Zm oy b oav S~ ()

11-26 317-400-901-0| ¢ THROTTLE LEVER ASS'Y 1
A& v

11-27 | X10015-60023 « SCREW 2 | M6x23

—38—



No. 11

5 & 4

RUES HHFS M| R M @ z
Ref No Parts No. Parts Name Q'ty | Standard Remarks
WA N 27 v F T4¥ ()
11-28 337-406-001-0 SIDE CLUTCH WIRE ASS'Y 2 No. 1~10050
. YA V2T 9 F 74% (H)
11-28a 337-406-001-1 SIDE CLUTCH WIRE ASS'Y 2 No, 10051~
Y4 VP2 59 F74%¥%E (B
11-29 337-406-002-0 METAL, smle clutch wire (B) 2 No. 1 ~1500
A4 75 9F v4x ()
11-30 337-401-004-1 MAIN CLUTCH WIRE ASS'Y 2 No. 1501~
AN 2 59 F Vot - —R
11- 0-3| 337-400-051-0 SIDE CLUTCH LEVER UNIT 1 No. 4001~
P4 VZFyF VR (K)
11-31 337-406-011-0 * LEVER, side clutch (L.H)™ 1
ﬁ ,f'j' 23 b4 r
11-32 324-406-002-0 * BAND, clamping 1
N
11-33 X10015-60025 * SCREW 2 M6 %25
P4 V279 FRBYy bAVS-—K
11- 04| 337-400-052-0 SIDE CLUTCH THROTTLE 1 No. 4001~
LEVER UNIT
YA N2 T Fyos— (H)
11-34 337-406-013-0 « LEVER, side clutch (R, H) 1
Ak
11-35 X10015-60025 * SCREW 2 M6x25
A\ oy bVt~ ()
11-36 317-400-901-0 «THROTTLE LEVER ASS'Y 1
BMER 21259 FUs—-  (52)
11-37 337-401-800-0 MAIN CLUTCH LEVER COMP 1 *
2 — s 7 (24%X57)
11-38 338-401-005-0 KNOB lever (24x57) 1 No, 25001~
AA Y2 Ty FEIREY
11-39 337-401-008-0 PIN, point, main clutch 1
= No. 20001~
5 — (17x13%26) g
11-40 337-401-009-0 COLLAR (17%x13%26) 1 &

—39_




SERVICE MEMO

___________________________________________________________________________




—41 —

No,
Fig.

12
12

Ivpa—-—n V N =

CONTROL LEVER




TIviba—a VX -
CONTROL LEVER

—42_



No. 12

REES B K F S i &h % BE| A % v | 3
Ref No Parts No. Parts Name Q'ty| Standard Remarks
Faxw T = 4
12- 1 337-403-001-0 ARM, change 1 10¢ No.1~20000
75y FUA-8D
12- 2 306-401-003-0 GRIP, clutch lever 1 No. 1~20000
AAF b (3F)
12- 3 | X30226-00080 NUT 1 |M8 No. 1 ~20000
NAEFy b 3F)
12- 4 | X30226-00100 NUT , 1 |M10 No. 1~ 1000
F a2y T-aké (5)
12- 5 337-403-100-0 CHANGE ARM METAL COMP 1 No. 1~1000
Fxv A EN -
12- 8 337-403-002-0 METAL, change 1 No.1~1000
N B R b
12- 7 X20126-08020 BOLT 2 M8x20 No. 1~4000
o3 * 3 &
12- 8 X40126-00080 WASHER, spring 2 M8 No.1~4000
Foe Py
12- 9 331-403-002-0 PIN, change 1
iR C Rk A B
12-10 X70410-00120 RING, snap (C-type) 1 12 No. 1 ~4000
T ART Y S
12-11 337-403-003-0 SPRING, arm 1 No, 1 ~4000
Fox v S US— ¥
12-12 325-403-003-0 PIN, change lever lock 1 No.1~4000
IHEFAEE
12-13 X41116-00060 WASHER 1 M6 No.1~4000
&) = v
12-14 X50016-25015 PIN, cotter 1 2,5¢ x15
F oz ¥ VKX
12-15 331-403-004-0 BOSS, change 1
Xy 2 F o VKRR
12-16 331-403-005-0 BOSS, back change 1
[= SR P
12-17 X58110-40022 PIN, roll 2 4¢ x22 No. 1~ 9350
A4 V27 9F U4 YXYRERE
12-18 337-406-100-0 SIDE CLUTCH WIRE PLATE 1 No.1~1000
INR AL COMP
12-19 X20126-08050 BOLT 1 M8x 50 No.1~1000
-3 ES 243 &
12-20 X40116-00080 WASHER, spring 1 M8 No. 1~1000
NE Sy
12-21 X30026-00080 NUT 1 M8 No. 1l ~1000
7 9y FT - s BAAHKR ()
12-22 337-406-200-0 CLUTCH ARM BRACKET 1 No. 1 ~1000
S k- Lt COMP
12-23 X20126-08050 BOLT 1 M8x50 No.1~1000
-3 % E %
12-24 X40116-00080 WASHER, spring 1 M8 No. 1~1000
NAEF L
12-25 X30026-00080 NUT 1 M8 No. 1~ 1000
AR FEL
12-26 X20126-10110 BOLT 1 M10x110 | No.1~1000
77y FT—bB AR
12-27 337-406-003-0 BOSS, clutch arm setting 2 No.1~1000
s S }g ﬁ
12-28 X40116-00100 WASHER, spring 1 M10 No.1~1000
ey b
12-29 X30026-00100 NUT 1 M10 No.1~1000
Y4 NI T FT-h5 -
12-30 337-406-004-0 COLLAR, side clutch arm 2 No. 1~ 1000
N E S W
12-31 X41116-00100 WASHER 2 M10 No. 1~1000
-3 ES & %
12-32 X40116-00100 WASHER, spring 2 M10 No.1~1000

—43—




No. 12

BHES A E S i o # BmE R % 1 3
Ref No. Parts No. Parts Name Q'ty | Standard Remarks
ﬁ;ﬁ o b
12-33 X30026-00100 NUT 2 M10
VAV 25 9 F T-6 (K (52)
12-34 337-406-400-1 SIDE CLUTCH ARM (R. H) 1 No. 1~ 1000
COMP
Y4 VM2 S5y FT—a (E) (5)
12-35 337-406-300-1 SIDE CLUTCH ARM (L. H) 1 No.1~1000
CcCOMP
FYAKI 5 5 F my ) (A) (52) .
12-38 337-406-500-0 SIDE CLUTCH ROD (A) COMP 2 No.1~1000
NEHTFES
12-37 X41016-00080 WASHER 2 M8
il = >
12-38 X50016-30018 PIN, cotter 2 3¢ x18
AAEFY(3E)
12-39 X30226-00100 NUT 2 M10
T Ve XA
12-49 337-406-006-0 ADJUSTER 2
V4 N2 7 v F vy F(B) ()
12-41 337-406-600-0 SIDE CLUTCH ROD (B) COMP 2 No. 1~ 1000
I, TR 4
12-42 X41016-00080 WASHER 2 M8
| = v
12-43 X50016-30018 PIN, cotter 2 3¢ x18
VA4 V259 FK2T7T~0 ()
12-44 337-406-700-0 SIDE CLUTCH BOSS ARM 2 No.1~4000
COMP ,
ty PR (M10)
12-45 337-406-007-0 BOLT, set (M10) 2
NfaFy b (37)
12-46 X30226-00100 NUT 2 M10
FzrY A Z o (5)
12-47 337-403-200-0 CHANGE METAL COMP 1 No, 1001 ~4000
VYAV SyF o A1 X kg5
12-48 337-406-800-0 SIDE CLUTCH WIRE HOLDER 1 No. 1001 ~10050
COMP
TAVI 9 F7 4% Rng(5)
12-48a 337-406-800-1 SIDE CLUTCH WIRE HOLDER 1 No. 10051~
IHEHES COMP
12-49 X41115-00100 WASHER 2 M10
# v o
12-50 X50015-30018 PIN, cotter 2 36 x18
PNERE R
12-51 X20126-08050 BOLT 1 M8 x50
-3 3 A &
12-52 X40116-00080 WASHER, spring 1 M8
NEFy
12-53 X30026-00080 NUT 1 M8
VA NZ259F7-a (F) (58)
12-54 337-406-400-2 SIDE CLUTCH ARM (R. H) 1 No. 1001 ~ 30867
COMP
AV2 35y *7—A (&) (52)
12-54a 337-406-400-3 DE CLUTCH ARM (R. H) 1 No. 3068 ~ 10050
COMP
YA VIS yFT - & (H) ()
12-54b 337-406-400-4 SIDE CLUTCH ARM (R. H) 1 No. 10051~
COMP
VA VNVI5 9 FT—4 (k)
12-55 337-406-300-2 SIDE CLUTCH ARM (L H) 1 No. 1001 ~ 30687
COMP
a4 V25 /-7“7—A(E2 (58)
12-55a 337-406-300-3 SIDE CLUTCH ARM L.jﬁ) 1 No. 3068 ~ 10050
COMP

— 44




No. 12

& & ]

RHES R B S | mE(R B @ %
Ref No| Parts Neo Parts Name Q'ty | Standard Remarks
YA V25057 -2 (E) ()
12-55b 337-406-300-4 SIDE CLUTCH ARM (L. H) | 1 No. 10051 ~
COMP
Y4 N2 T 9Fay ¥ (A)
12-56 337-406-008-0 ROD, side clutch (A) 2 No. 1001~
4 V2 F9Fnay (B)
12-57 337-406-009-0 ROD, side clutch (B) 2 No. 1001~
NE A ES
12-58 |'X41016-00080 WASHER 2 M8
) £l = 2
12-59 X50016-30018 PIN, .cotter 2 36 x18
RAEFy b (378 g
12-60 | X30226-00100 NUT 2 M10
T Yy RZ
12-61 337-406-006-0 ADJUSTER 2
F 2T - sEE (FE)
12-62 337-403-100-0 CHANGE ARM METAL COMP 1 No. 1001~
F o2y ¥y
12-63 337-403-004-0 PIN, change 1 No. 4001~
A C®LE 2B
12-64 | X70410-00180 RING, snap (C-type) 1 M18 No. 4001~
T -aRTY S
12-65 337-403-003-1 SPRING, arm 1 No. 4001~
R I VAP L | P
12-66 337-403-005-0 PIN, change lever lock T No., 4001~
Y4 NZ2T 9y FKRRAT - &
12-67 337-406-010-0 ARM, side clutch boss 2 No. 4001~
=B VR
12-68 X58110-40022 PIN, roll 1 49 x22 No. 93561~
=B 1
12-69 X58110-40028 PIN, roll 1 4¢6x28 No. 9351~
FavIT— A
12-70 337-403-001-1 ARM, change 1 No., 20001~
v oS =T
12-71 338-401-005-0 KNOB, lever 1 No., 20001 ~

—45




SERVICE MEMO

.........................................................................................................



—49—



No. 13

REES B E S i & £ m&| R B M e
Ref No Parts No. Parts Name Q' ty | Standard Remarks
A4y EY—F—2 (£) (%) »
13- 1. 337-216-100-0| MAIN GEAR CASE (L. H)COMP| 1 No. 1~ 200
AAyEx —r—2 (E) ()
13- la 337-216-100-1 MAIN GEAR CASE (L. H)COMP| 1 No.201 ~1000
A ryEX—5—x2 (£) (58)
13- 1b 337-216-100-4 MAIN GEAR CASE (L.H)COMP| 1 No. 1001~ 2010
¥y —4r—= (&) G
13- 1c 337-216-100-5| MAIN GEAR CASE (L.H)COMP| 1 No. 2011~ 4000
A4y Ex—yr—2 (£) (58)
13- 1d 337-216-100-6{ MAIN GEAR CASE (L. H)COMP| 1 No. 4001 ~20000
A Ay EXY—r—2(E) @)
13- le 337-216-100-8| MAIN GEAR CASE (L.H)COMP| 1 No. 20001~
, A4 T EX =5 — = (F)
13- 2 337-216-001-0 CASE, main gear (R. H) 1 No. 1~200
A4y ExXY — 5 — 2 (£)
13- 2a 337-216-001-1 CASE, main gear (R, H) 1 No.201~1000
AAyr¥FrY —r—2 (F)
13- 2b 337-216-001-3 CASE, main gear (R. H) 1 No. 1001 ~2010
A4y RY—b—2 (F) ‘
13- 2c | 337-216-001-4| CASE, main gear (R, H) 1 No. 2011~ 4000
AAyEX—r—x (F)
13- 2d 337-216-001-5 CASE, main gear (R, H) 1 No. 4001~ 16350
A4y FEFxy ~r—2(H)
13- 2e 337-216-001-6 CASE, main gear (R, H) 1 No. 16351~
A A4 .‘/¥'\’-—-7‘~—Z/\'.‘7#—:/
13- 3 337-216-002-0{ GASKET, main gear case 1 t=0.6 No. 1~200
AArFr—br -2y F v
13- 3a 337-216-002-1| GASKET, main gear case 1 t=0. 6 NO. 201~ 1000
AAYHEY—F — Ry k
13- 3b 337-216-002-2| GASKET, main gear case 1 1=0. 8 No. 1001~ 2010
AA ¥ X - — Ry F v
13- 3c 337-216-002-3 GASKET, main gear case 1 t=0.6 No. 2011~ 4000
AAYEX—F -2y F
13- 3d 337-216-002-4 GASKET, main gear case 1 t=0. 6 No. 4001~
Fv->7357
13- 4 X78120-00040 PLUG, drain 1
IR BELD
13- 5 X20120-08050 BOLT 4 M8 x50
NS R b
13- 6 X20120-08085 BOLT 1 M8x85
| A BN b
13- 7 [X20120-08120 BOLT 1 M8x120
, -t 3 E &
13- 8 X40120-00080 WASHER, spring 8 M8
ANEFy b
13- 9 X30020-00080 NUT 6 M8
b B R B S
13-10 329-216-005-1 METAL, wheel 2
G B S S A 2
13-11 337-216-004-0 GASK,ET, wheel metal 2 t=0.86
N R
13-12 X20120-08020 BOLT 6 M8x20
] s * Z %
13-13 X40120-00080 WASHER, spring 6 M8
E ANV
13-14 337-216-005-0 METAL, shaft 1 No. 1~ 1000
EREr 7 ABL
13-14a 337-216-005-1 METAL, shaft 1 No. 1001~
BE Yy 7 b ARy F
13-15 337-216-006-0 GASKET, shaff metal 1 No, 1~ 1000
ER AN P T A
13-15a 337-216-006-1 GASKET, shaft metal 1 No. 1001 ~
YNy
13-16 X20120-08100 BOLT 1 M8x100

50



No. 18

RERES B & &= & & & A% A % | =

Ref No| Parts No. Parts Name Q'ty | Standard Remarks
A x E &

13-17 [X40120-00080 WASHER, sprnig 1 | M8
REgFo b

13-18 |X30020-00080 NUT 1 | M8
RE Kb

13-19 |X20020-06018 BOLT 6 |M6x18 No. 1~ 1000
ANE KA

13-19a | X20020-06018 BOLT . 5 | M6x18 No. 1001~
% ;?\ E §

13-20 |X40120-00060 WASHER, spring 6 | M8 No. 1~ 1000
3 > B %

13-20a | X40120-00060 WASHER, spring 5 | M6 No. 1001~
2 i 2

13-21 323-216-034-0 PLUG, oiling 1 No. 1~ 1200
23 i i3

13-21a | 337-216-012-0| PLUG, oiling 1 No. 1201 ~
O Vrrzr

13-22 | X72110-40180 O-RING 1 P18
FY-Ny s 27y va

13-23 331-216-001-0 | BUSHING, gear box 1
ATV Py =R H Ry oy b

13-24 337-216-008-0| GASKET, spring case 1
ATV -2

13-25 331-216-003-0 | CASE, spring 1
ab=E AN

13-26 | X20020-06025 BOLT 2 | M6x25 No, 1~ 1000
M/ 3 2

13-27 | X10410-60025 SCREW 2 | M6x25 No. 1~ 1000
KL

13-28 | X20020-06018 BOLT 4 | M6x16 No. 1001 ~
AT S S

13-29 | X40120-00060 WASHER, spring 4 | M6
VIERTY vy

13-30 302-225-003-0| SPRING, shifter 2
AF - K- n

13-31 | X68020-00010 BALL, steel 4 |5/16"
& #

13-32 | X59010-1620 WIRE, cable 1 |16#x30
ATV Pl — 2%y T

13-33 331-216-005-0| CAP, spring case 1
Fox DT R H S -

13-34 331-216-006-0| COVER, change shifter 1 No.1~6000
o R

13-35 | X10010-60010 SCREW 3 | M6x10 No. 1~ 8000
e g

13-35a | X20026-06012 ﬁ(?l_,’f‘w 1 | M6x12 No, 6001~
P ;|g % ﬁ

13-36 | X40120-00060 WASHER, spring 3 | Mé No.1~ 6000
A

13-36a | X40120-00060 WASHER, spring 1 M6 No. 6001~
REBCHL 8

13-37 | X70510-00470 RING, snap (C-type) 1147
AA s —n

13-38 | X74212-04707 SEAL, oil 1 1ve20,47,7
VYANIS 9 F 7~ a pot-

13-39 337-216-009-0| COVER, side clutch arm 1 No. 1~ 1000
YANIS5yF T —n poi-

13-39a 337-216-009-1{ COVER, side clutch arm 1 No. 1001~
YANIZ9F T —a 3= Hxy oy b )

13-40 337-216-010-0| GASKET, side clutch arm 1
B AN N cover

13-41 | X20120-06045 BOLT 4 | M6x45
SR B &

13-42 | X40120-00060 WASHER, spring 4 | M6

—-51




REES B &K EF S 8 T A B8 | R % N =
Ref No. Parts No. Parts Name Q' ty| Standard Remarks
MV T S5
13-43 326-706-002-0 PL.UG, drain 1 No, 1~ 1000
NV TS50 '
13-43a | X78120-00004 PLUG, drain 1 PT1/4 No. 1001~
Y4 VP2 5y Fay FiEHK
13-44 337-216-011-0 BELLOWS, side clutch rod 1
A4y —-n
13-45 X74111-42407 SEAL, oil 2 SB14, 24, 7

o

=5 -



X
se

g

Ay ¥y
Main Gear Ca

53—




No. 14

EHES B ES i & & BE | &R B Z
Ref No. Parts No. Parts Name Q'ty | Standard Remarks
vy 7 %7 b
14- 1 337-226-002-0. SHAFT back 1
RNy JF2vVX¥¥—F—
14- 2 337-226-003-0 KEY, back change gear 1
Sy I F e VT E Y —
14- 3 337-226-001-0 GEAR, back change 1
FGUVFNVNE—NRTFTY S
14- 4 X60011-06001 BEARING, radial ball 2 6001
Ny JVTIAT —
14- 5 331-229-001-0 STAY, back shifter 1
Ry T TS
14- 6 337-229-001-0 SHIFTER, back 1
o— e v
14- 7 X58110-40022 PIN, roll 1 4%x22
oy 7
14- 8 X72010-04012 O-RING 1 P12
A4 vy—
14- 9 X74111-73507 SEAL, oil 1 SB17.35.7
SVFNVNE—NVWRFT I T
14-10 X60011-06203 BEARING, radial ball 2 6203
N F Y — '
14-11 337-217-004-0 GEAR, high 1
A=Y T}
14-12 337-217-003-0 SHAFT, main 1
N XX —F— .
14-13 329-217-003-0 KEY, high gear 1
F—VEBEVLT b
14-14 337-217-001-0 SHAFT, pulley 1 No. 1~ 20000
Sy EEE . 7t
14-14a 337-217-001-1 SHAFRT, pulley 1 No. 20001 ~
ARV 7 PRF—
14-15 337-217-002-0 KEY, shaft 1
FUFNVNE—NTFY VT
14-18 X60011-06204 BEARING, radial ball 1 6204
AA WY —
14-17 X74111-75307 SEAL, oil 1 SB17.35.7| No.1~16350
FGUFNVNK—VRT Y T
14-18 X60011-06203 BEARING, radial ball 2 6203
9" x ¥ 7/ v + 7 f’
14-19 329-218-001-0 SHAFT, change 1 No. 1~16350
Fx IV 7 b )
14-19a 329-218-001-1| SHAFT, change 1 No. 16351~
FaxYVXX—F—
14-20 329-218-003-0 KEY, change gear 1
FaxVUFY—
14-21 337-219-001-0 GEAR, change 1
T I AT —
14-22 329-229-001-0 STAY shifter 1
oYy 7
14-23 X72010-04012 O-RING 1 P12
F = VI/V7 P4
14-24 329-229-002-0 SH[FTHSRQ change 1
e
14-25 X58110-40022 PIN, roll 1 4x22
SUFPNVNE—=WFY v
14-26 X60011-06203 BEARING, radial ball 1 6203
BEATaxr 5 b
14-27 337-221-002-0 SPROCKET reductlon 1.
BEX Y —F —
14-28 329-219-002~0 KEY, reduction gear 1
BWiEX ¥ —
14-29 337-221-001-0 GEAR, reduction 1
FUFNER—=WRT YT
14-30 X60011-06005 BEARING, radial ball 1 6005
BaEVy T P AW
14-31 337-216-007-0 METAL, reduction shaft 1 No.1~1000

—54 —



A4y ¥ % -
MAIN GEAR

15
15

No,
Flg.

88DJ DoY) wjp|
-5 %5 Apm

— 55



b
[y
&

No. 15

REES| ¥ & E S 5 & % B8 | m %
Ref No. Parts No.. Parts Name Q'ty| Standard Remarks
FAny—n )
156- 1 | X74313-05005 SEAL, oil 2 VB30, 50.5
Ay —-n
15- 2 X74513-05008 SEAL, oil 2 TB30.50.8
ZLZTNMR—ART Y v
15- 3 X60011-06206 BEARING, radial ball 2 6206
' TA LI 9FRT) v /5%
15- 4 | 337-225-002-0| SEAT, side clutch spring 2
VYA N2 59 FaT ) s
15- 5 337-225-003-0 SPRING, side clutch 2 No. 1~ 10050
YA V239 FRT) vy
15- 5a 337-225-003-1 SPRING, side clutch 2 No. 10051~
YA V2 50719 £% ~
15- 8 337-225-004-0 GEAR, side clutch 19 2 No.1~10050
VYA F2 59719 %% -
15- Ba 337-225-004-1 GEAR, side clutch 19 2 No. 10051~
VYAV 259 F ha
15- 7 337-225-005-0 CAM, side clutch 2 No. 1~ 1000
FAN 25 9% 5 A
15- 7a 337-225-005-1 CAM, side clutch 2 No. 1001 ~ 10050
VA4 V259F ha
15- b 337-225-005-2 CAM, side clutch 2 No. 10051~
R —-r vy 7}
15- 8 337-225-001-0 SHAFT, wheel 2
R -7 b EY
15- 9 337-225-007-0 PIN, wheel shaft 1
FAA -y 7N HF -
15-10 337-225-008-0 COLLAR, wheel shaft 1 No.1..10050
RA - Ve 7 b H T -
15-10a 337-225-008-1 COLLRA, wheel shaft 1 No. 10051~
VAT 2T ayy b .
15-11 337-225-006-0 SPROCKET, drive 1 No.1..1000
MZAT7 2T ayry b
15-11a 337-225-006-1 SPROCKET, drive 1 No. 1001~ 10050
NS4 F 2T asy b
15-11b 337-225-006-2 SPROCKET, drive 1 No. 10051~
R BCHEHE A&
15-12 X70510-00560 RING, snap (C-type) 2 56
o - 7 F 5
15-13 337-221-003-0 CHAIN, roller 1
VYA V25 9F v 2
15~14 337-230-001-0 SHIFTER, side clutch 2 No. 1~ 3066
VYAVIZ 59 F vz g
15-14a 337-230-001-1 SHIFTER, side clutch 2 No. 3067~ 10050
VA NI Ty F T o
15-14b 337-230-001-2 SHIFTER, side clutch 2 No. 10051~
VA VNVZ 79 Fo7 225~ (F)
15-15 337-230-002-0 STAY, side clutch shifter 1 No. 1~9350
(L.H)
VAVLI 9w Fvr7 22T - (F)
15-15a 337-230-002-~1 STAY, side clutch shifter 1 No. 9351~ 10050
(L.H)
FAVL 59 FYT7 225~ (&)
15-15b 337-230-002-~2 STAY, side clutch shifter 1 No. 10051~
(L. H)
YA NI 59 Fy7 22T
15-16 337-230-003-0 STAFY, ;i(/ie clutch s?xiftéxj‘s) 1 No. 1~ 9350
(R.H)
VYANIT 9w FU7 FRF- (F)
15-16a 337-230-003-1 STAY, side clutch shifter 1 No. 9351~ 10050
(R.H)
VANL5 Y Fv 7 225 ()
15-16b 337-230-003-2 STAY, side clutch shifter 1 No. 10051~
(R.H)

—56—



No. 15

BHES B HREF S B SR B BE R 1% 1% %z
Ref No Parts No. Parts Name Q'ty | Standard Remarks
Q V7
15-17 X72010-04010 O-RING 2 P10A
£y bR (A)
15-18 323-229-022-0 BOLT, set (A) 2 M10
#& B
15-19 X59010-16120 CABLE, wire 2 16# %120

~57



SERVICE MEMO



No, 16 Fvary 7T =
Fig. 16 TENSION PULLEY

—59



No, 16 Frvar 7 =
Fig. 16 TENSION PULLEY

—60-



